ENERGY STORM
ESI 2600iER

L IFAN
POWER

USA

2205 Industrial Park Road
Van Buren, AR
72956

www.lifanpowerusa.com
(866) 471-7464



100-23--__
Ton-24___

1ﬂ0-25.___?§%} ]

¢ -100-22
¥
r.‘_-.l:l -l00=2l o pg-2y

100-27
100205
, - 100-28
-jfﬂ,lon—19
T 1017 10-15
wi1s S /
e 100-13
S e

100-12
L J o Tho-11
S

94-1 94-2 94-3 044 945 I

o< < g

ot

46 94-7




ESI-2600IER DIGITAL
INVERTER GENERATOR

1435

M 1437 145 4

2011.11.26




S/N Part No. Description Qty S/N Part No. Description Qty
1 |7502 157 Engine 1 29 103050320 M4X16 self-tapping | 2
2 109010337 Gaslet of muffler 1 screw
3 03050211 M5x30 Hex flange 2 30 1090945 Fuel tank support 1

bolt 31 |71054 2600W Inverter 1

4 1911079 Ignition coil 1 assembly for 120V

5 103050223 M6x20 Hex flange 2 32 ]090935 Battery box 1
bolt 33 (09070329 Binding for battary 1

6 60024 Stator for 120V 1 34 09070155 Battery 1

7 03050211 M5x30 Hex flange 2 35 03050319 ST4X12 self-tap- 2
bolt ping screw (black)

8 61017 3KW Flywheel 1 36 [68637 Trolley handle bar
assembly (with gear 37 Baffle for recoil 1
ring) starter

9 09040252 Rubber blanket for 4 37-1 |09040223 Baffle assembly for 1
fan recoil starter

10 103060118 M12x1.25 Hex 1 37-2 03040124 Retainer for recoil 1
flange nut rope

11 09010348 Fan for flywheel 1 38 03050320 M4X16 self-tapping | 1

12 109010340 Clutch 1 screw

13 (03050221 M6x12 Hex flange 2 39 1090944 Torrley inner tube 2
bolt 40 |68168 Torrley subassembly | 2

14 109020246 Rubber sheath for 1 1
high voltage wire 41 090943 Torrley outer tube 2

15 109010347 Fan cover 1 42 | 68169 Torrley subassembly [ 2

16 103050201 M5x16 Hex flange 3 2
bolt 43 | 08011409 Spring 2

17 109010341 Recoil start 1 44 Steel ball 2

18 103050221 Meéx12 Hex flange 3 45 03050223 M6x20 Hex flange 4
bolt bolt

19 109040291 Fuel cap 1 46 1090916 Foot 4

20 109010376 Fuel filter net 1 47 103050366 M6x35 Hex flange 1

21 | 090915 Sheath of fuel tank 1 bolt

22109090069 Fuel tank Klron with | 1 48 103050207 M5x12 Hex flange 2
internal thread) bolt

23 (03080204 10mm stainless steel | 1 49 1090920 Drivepipe for base 2
fastener 50 |03060114 Nut 2

24 (04180310 Outlet hose of fuel 1 51 |03060133 M6 Hex flange nut 2
tank 52 Spacer bush 2

25 (03080202 7mm stainless steel 1 53 1901018 Voltage regulator 1
fastener 54 | 03060133 M6 Hex flange nut | 8

26 04170103 Rubber gasket for 1 55 109080098 Relay ]
fuel tank

27 09070212 Protecting coil 2 26 03060207 M5 Hex flange nut | 2

28 [03050339 M5X12 crosshead | 2 °7 03050311 M6x45 Hex flange | 3

SCrew

SCrew




S/N Part No. Description Qty S/N Part No. Description Qty
58 103030228 M6 spring cushion 2 86 103080202 7mm stainless steel 1
59 |03030125 M6 gasket(black) 2 fastener
60 (09010405 Absorber 4 87 109020106 Connecting pipe of 1
61 Spacer bush 12 handpump
62 103060133 M6 Hex flange nut 3 88 (03080212 9mm stainless steel 1
63 |09080019 Sponge sheath for 1 fastener

ignition coil 89 (03050393 M6x35 Hex flange 1
64 03030135 M3X8 crosshead 2 bolt
Screw 90 090904 Engine base 1
65 09010352 Tension disc for 1 91 103050236 M6x50 Hex flange 1
stator bolt
66 [03050320 ST4X16 self-tap- 4 92 03050207 M5x12 Hex flange 1
ping screw bolt
67 Base maintenece 1 93 1090919 Handpump support 1
plate 94 |75081 Hamdpump subas- 1
68 |03060207 M5 Hex flange nut 1 sembly
69 |03060208 M8 Hex flange nut | 4 94-1 |70212 Handpump base 1
70 (09020211 Generator base 1 94-2 109040251 Rubber blanket of 1
71 03050230 M6x30 Hex flange 2 handpump
bolt 94-3 09040244 Spring of handpump | 1
72 103080202 7mm stainless steel | 1 94-4 Gasket 1
fastener 94-5 (09040246 plastic bubble 1
73 109020105 Inlet hose of vacu- 1 94-6 | 70211 Top cover 1
um pump 94-7 103050808 M3X12 crosshead 4
74 103080203 8mm stainless steel | 1 screw (stainless)
fastener 95 103050349 M4X10 crosshead
75 09020247 Vacuum pump 1 screw (group)
76 03060207 M5 Hex flange nut 1 96 109010315 Paper gasket for 3
77 Vacuum pump 1 carburetor 1
support 97 109010319 Rubber blanket 1
78 103030125 M6 gasket(black) 2 98 |76118 Coupling flange for 1
79 Spacer bush 1 carburetor
80 03080203 8mm stainless steel | 1 99 103050361 M6x25 Hex flange 2
fastener bolt
81 |09020103 Outlet hose of vacu- | 1 100 |7536 Carburetor assembly | 1
um pump 100-1 [ 04180304 Connecting bend for | 1
82 [03080203 8mm stainless steel | 1 carburetor
fastener 100-2 [ 09010316 Paper gasket for 1
83 |03080202 7mm stainless steel | 1 carburetor 2
fastener 100-3 | 09010380 3KW Carburetor 1
84 Snorkel of vacuum 1 (apply to CARB,
85 (03080203 8mm stainless steel 1 100-4 03050319 ST4X12 self-tap- 3
fastener ping screw (black)
100-5 [ 09010353 Air filter drawer 1




S/N Part No. Description Qty S/N Part No. Description Qty
100-6 | 09010332 Sponge 1 102 Inlet hose of carbu- 1
100-7 | 03050228 M6x70 Hex flange 2 retor

bolt 103 |03080203 8mm stainless steel 1
100-8 | 09010355 Oil bearing sponge 1 fastener
100-9 | 09010354 Tension disc 1 104 09010157 Fuel filter 1
100- |03050387 ST3X10 self-tapping| 1 105 | 0305023 M4.8X16 self-tap- 1
10 screw (stainless) ping screw (stain-
100- | 03050316 ST3.5X12 self-tap- | 7 less)
11 ping screw (stain- 106 (09020116 Fuel valve 1
less) 107 (03030124 M6 gasket 2
100- | 09010330 Air filter cover 1 108 (03030228 M6 spring cushion 2
12 109 | 03050241 M6x25 Hex flange 2
100- |09020234 Connecting pipe of 1 bolt
13 air filter 110 [090928 Left case 1
100- 103050135 M3x8 Hex flange 2 111 | 03051001 M6x25 Hex flange 3
14 bolt (stainless) bolt
100- 09010118 Connecting bend of 1 112 | 68120 Side maintanence 1
15 air filter cover
100- 109010329 Air filter 1 113 [03050907 M6X16 crosshead 2
16 screw (stainless)
100- 03060119 M3 Hex flange nut 2 114 |03050384 M6x150 Hex flange | 2
17 bolt
100- | 09010317 Paper gasket for 1 115 Baffle assembly for 1
18 carburetor 3 recoil starter
100- [ 09070411 Damper adjuster 1 116 |03050353 M5x30 Hex flange 2
19 assembly bolt (group)
100- 103080152 spring 1 117 | 03050320 ST4X16 self-tapping | 1
20 screw (stainless)
100- 109020117 Step motor 1 118 |68126 Maintenence cover 1
21 of battery
100- 103050347 M3x8 Hex flange 2 119 [03050128 M4x16 Hex flange 1
22 bolt (group) bolt (stainless)
100- 09020120 Wedge 1 120 | 03030141 M4 gasket 1
23 121 |09071015 Fuel valve switch 1
100- 103050350 M4x12 Hex flange 2 122 |09040203 Case conntcting 1
24 bolt (group) plate
100- 09010323 Step motor base 1 123 | 03050380 M5x8 Hex flange )
25 bolt
100- | 03070111 Open spring 1 124 Control panel as- 1
26 sembly
100- 09010326 Movable chock 1 124-1 Parallel sockets 1
27 support 124-2 AC protector 1
100- 03050803 M3x6 Hex flange 1 1243 Indicator 1
28 bolt (group) -
101 |03080203 $mm stainless steel | 1 1244 Key switch !
124-5 Indicator cover 1

fastener




S/N Part No. Description Qty S/N Part No. Description Qty
124-6 Parallel signal con- 1 143-1 | 03050135 M3X8 crosshead 2
nector cover screw(group)
124-7 Remote control 1 143-2 109010333 Flame screen 1
indicator 143-3 | 09090071 Muffler (with accel- | 1
124-8 AC sockets 1 erant)
124-9 Parallel signal con- 1 143-4 Gasket 1
nector 143-5 | 76124 Exhaust mainfold 1
124- Metel panel 1 (with gulp valve)
10 143-6 | 03030125 M6 gasket(black) 2
124- Power switch 1 143-7 | 03030228 M6 spring cushion 2
11 143-8 [ 03050357 M6x20 Hex flange 2
124- Econ switch 1 screw
12 143-9 | 09080140 Gasket for gulp 1
124- Remote control 1 valve
13 switch 143- | 09090074 Nozzle of gulp valve | 1
125 03050371 M4.2X13 self-tap- 7 10
ping screw (black) 143- [ 09080140 Gasket for gulp 1
126 [03050339 M5X12 crosshead 1 11 valve
SCTEW 143- | 09080139 Gulp valve 1
127 | 68123 Top maintanence 1 12
cover 143- | 03050360 M6x16 Hex flange 2
128 (090929 Right case 1 13 screw
129 103060114 Nut 4 143- 03030228 M6 spring cushion 2
130 (03080204 10mm stainless steel [ 1 14
fastener 143- 03030125 M6 gasket(black) 2
131 [09020142 Snorkel 2 1 15
132 103080212 9mm stainless steel 1 143- | 03050356 M5x16 Hex flange 2
fastener 16 screw
133 109070154 Start motor 1 143- 103030116 M5 spring cushion 2
134 | 03050357 M6x20 Hex flange 2 17
bolt 143- 03030126 M5 gasket(black) 2
135 [68160 Right fan cover 1 18
136 |03050319 ST4X12 self-tap- 2 144 1090933 Air outlet cover 1
ping screw 145 |03050353 M5X30 crosshead 4
137 03050201 M5x16 Hex flange 1 screw (group)
bolt 146 (09040278 Maintenence cover 1
138 | 03050371 M4.2X13 self-tap- 2 of oil alarm
ping screw 147 1090965 Air collect cover 1
139 103051001 M6x25 Hex flange 2 148 103050201 M5x16 Hex flange 1
bolt bolt
140 (03030228 M6 spring cushion 2 149 (76204 Exhaust fan 1
141 (03030124 M6 gasket 2 150 [090947 Mufller conntcting 1
142 [03050163 M6x30 Hex flange 1 plate
bolt 151 | 03050357 M6x20 Hex flange 2
143 Mufller assembly 1 screw




S/N | Part No. Description Qty
152 | 090925 Left fan cover 1
153 109040283 Carbon canister 1

support 1
154 [03050201 M5x16 Hex flange 2
bolt
155 09040282 Carbon canister 1
156 109040284 Carbon canister 1
support 2
157 [03050207 M5x12 Hex flange 2
bolt
158 03080203 8mm stainless steel 2
fastener
159 (03030204 10mm stainless steel 1
fastener
160 09020222 Connecting pipe of 1
carbon canister 1
161 (09020222 Connecting pipe of 1
carbon canister 2
162 [03080212 9mm stainless steel 1
fastener
163 |09070403 Remote control 1
system
164 Respiratory pump 1
assembly
164-1 |1 09070186 Respiratory pump 1
164-2 [ 09090084 Respiratory pump 1
support
164-3 [ 03050339 M5X12 crosshead 2
screw
164-4 (03080203 8mm stainless steel 1
fastener
164-5 [ 04180301 Connecting pipe of 1
check valve 1
164-6 03080203 8mm stainless steel 1
fastener
164-7 Check valve 1
164-8 (03080203 8mm stainless steel 1
fastener
164-9 | 04180302 Connecting pipe of 1
check valve 2
164- | 03080202 7mm stainless steel 1
10 fastener
164- | 09070409 Throttle cable 1
11
165 (03050230 M6x30 Hex flange 1

bolt

l l FA ~ 2205 Industrial Park Road

Van Buren, AR

POWER

www.lifanpowerusa.com
(866) 471-7464



